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1. TEST SUMMARY
1.1. Test Standards

The tests were performed according to following standards:

FCC Rules Part 15.247: Operation within the bands of 902-928MHz, 2400-2483.5MHz, and
5725-5850MHz.

RSS 247 Issue 2: Standard Specifications for Frequency Hopping Systems (FHSs) and Digital

Transmission Systems (DTSs) Operating in the Bands 902-928MHz, 2400-2483.5MHz and
5725-5850MHz.

ANSI C63.10-2013: American National Standard for Testing Unlicensed Wireless Devices.

1.2. Report version

Revised No. Date of issue Description

01 Nov. 28, 2020 Original

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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1.3. Test Description

FCC Part 15 Subpart C (15.247) / RSS 247 Issue 2

Standard Section Test
Test Item Result Enai
FCC IC ngineer
Antenna Requirement 15.203 / Pass Rod Luo
Conducted Emission 15.207 RSS-Gen 8.8 Pass Jon Huang
Radiated Band Edge and 15.205&15.209&
Spurious Emissions 15.247(d) RSS 247 5.5 Pass Rod Luo
CO”gUCt?d Band Edge and 15.247(d) RSS 247 5.5 Pass Rod Luo
purious Emissions
6dB Bandwidth 15.247(a)(2) RSS 247 5.2 (a) Pass Rod Luo
Conducted Max Output Power 15.247(b)(3) RSS 247 5.4 (d) Pass Rod Luo
Power Spectral Density 15.247(e) RSS 247 5.2 (b) Pass Rod Luo
. . . RSS 247 5.5&
Transmitter Radiated Spurious 15.209&15.247(d) RSS-Gen 8.9 Pass Rod Luo

Note: The measurement uncertainty is not included in the test result.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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1.4. Test Facility

CTC Laboratories, Inc.
Add: 1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Laboratory accreditation
The test facility is recognized, certified, or accredited by the following organizations:

CNAS-Lab Code: L5365

CTC Laboratories, Inc. has been assessed and proved to be in compliance with CNAS-CL01 Accreditation.
Criteria for Testing and Calibration Laboratories (identical to ISO/IEC 17025:2017 General Requirements)
for the Competence of Testing and Calibration Laboratories.

A2LA-Lab Cert. No.: 4340.01

CTC Laboratories, Inc. EMC Laboratory has been accredited by A2LA for technical competence in the
field of electrical testing, and proved to be in compliance with ISO/IEC 17025:2017 General Requirements
for the Competence of Testing and Calibration Laboratories and any additional program requirements in
the identified field of testing.

Industry Canada (Registration No.: 9783A, CAB Identifier: CN0029)
CTC Laboratories, Inc. EMC Laboratory has been registered by Certification and Engineer Bureau of
Industry Canada for the performance of with Registration NO.: 9783A on Jan, 2016.

FCC (Registration No.: 951311, Designation Number CN1208)

CTC Laboratories, Inc. EMC Laboratory has been registered and fully described in a report filed with the
(FCC) Federal Communications Commission. The acceptance letter from the FCC is maintained inour files.
Registration 951311, Aug 26, 2017.

1.5. Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to TR-100028-01" Electromagnetic
compatibility and Radio spectrum Matters (ERM); Uncertainties in the measurement of mobile radio
equipment characteristics; Part 1” and TR-100028-02 “Electromagnetic compatibility and Radio spectrum
Matters (ERM); Uncertainties in the measurement of mobile radio equipment characteristics; Part 2 “ and is
documented in the CTC Laboratories, Inc. quality system acc. to DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in additional deviation. The
manufacturer has the sole responsibility of continued compliance of the device.

Below is the best measurement capability for CTC Laboratories, Inc.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
~ Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
ST e For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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Test Items Measurement Uncertainty Notes
Transmitter power conducted 0.42 dB (1)
Transmitter power Radiated 214 dB (1)
Conducted spurious emissions 9kHz~40GHz 1.60 dB (1)
Radiated spurious emissions 9kHz~40GHz 2.20dB (1)
Conducted Emissions 9kHz~30MHz 3.08 dB (1
Radiated Emissions 30~1000MHz 451 dB (1)
Radiated Emissions 1~18GHz 5.84 dB (1)
Radiated Emissions 18~40GHz 6.12 dB (1)
Occupied Bandwidth | e (1

Note (1): This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=1.96.

1.6. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 21°C ~ 27°C
Relative Humidity: 40% ~ 60%
Air Pressure: 101kPa

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
= A ey SR ET R For anti-fake verification, please visit the official website of Certification and
. o i i Pecpe R 34 G Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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2. GENERAL INFORMATION

2.1. Client Information

Applicant: AIR-U Co., Ltd
Address: Yamaki 2nd BLDG, 8F, 3-4-2, Nishishinbashi, Minato-ku, Tokyo, Japan
Manufacturer: AIR-U Co., Ltd
Address: Yamaki 2nd BLDG, 8F, 3-4-2, Nishishinbashi, Minato-ku, Tokyo, Japan
Factory: Shenzhen uCloudlink Network Technology Co., Ltd.
Address: 3rd Floor, A part of Building 1, Shenzhen Software Industry Base,

' Nanshan District Xuefu Road, 518057 Shenzhen City, Guangdong,

China

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
_Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
E A UETA T HE RS For anti-fake verification, please visit the official website of Certification and
i mﬁumﬂ’!ﬁmﬁﬁ Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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2.2. General Description of EUT

Report No.: CTC20201578E06

Product Name:

4G Wireless Data Terminal

Trade Mark: Cloud AIR-WIFI
Model/Type reference: CAW20A101
Listed Model(s): N/A

Power supply:

5Vdc/2A from USB Cable
3.8Vdc from 3000mAh Li-ion Battery

Hardware version:

U3X_GPS_MB_VB

Software version:

K2_TSV0.0.000.000.200926_020601

WIFI 802.11b/ g/ n(HT20)/ n(

HT40)

Modulation:

802.11b: DSSS(CCK, DQPSK, DBPSK)
802.11g/n: OFDM(BPSK, QPSK, 16QAM, 64QAM)

Operation frequency:

802.11b/g/n(HT20): 2412MHz~2462MHz
802.11n(HT40): 2422MHz~2452MHz

Channel number:

802.11b/g/n(HT20):11channels
802.11n(HT40):7channels

Channel separation:

5MHz

Antenna type:

PIFA Antenna

Antenna gain:

1.46dBi Max

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Tel.: (86)755-27521059

EATT B EEEERS
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Fax: (86)755-27521011

Http://www.sz-ctc.org.cn
For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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2.3. Accessory Equipment information

Equipment Information

Name Model S/N Manufacturer
Notebook X220 R9-NCMYL 12/04 Lenovo

/ / / /

Cable Information

Name Shielded Type Ferrite Core Length
Type-C Cable With Without 0.3M

Test Software Information

Name / / /

QRCT V3.0.265.0 / / /

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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2.4. Operation state

Operation Frequency List: The EUT has been tested under typical operating condition. The Applicant
provides communication tools software to control the EUT for staying in continuous transmitting and
receiving mode for testing.

Operation Frequency List:

Channel Frequency (MHz)
01 2412
02 2417
03 2422
04 2427
05 2432
06 2437
07 2442
08 2447
09 2452
10 2457
11 2462

Note: CH 01~CH 11 for 802.11b/g/n(HT20), CH 03~CH 09 for 802.11n(HT40)

Data Rated
Preliminary tests were performed in different data rate, and found which the below bit rate is worst case

mode, so only show data which it is a worst case mode.

Mode Data rate (worst mode)
802.11b 1Mbps
802.11g 6Mbps

802.11n(HT20) HT-MCSO0
802.11n(HT40) HT-MCS0

Test mode

For RF test items:

The engineering test program was provided and enabled to make EUT continuous transmit.

For AC power line conducted emissions:

The EUT was set to connect with the WLAN AP under large package sizes transmission.

For Radiated spurious emissions test item:

The engineering test program was provided and enabled to make EUT continuous transmit. The EUT
in each of three orthogonal axis emissions had been tested, but only the worst case (X axis) data
Recorded in the report.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
. S Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
thBEE = iEsL P El-I-9 For anti-fake verification, please visit the official website of Certification and
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2.5. Measurement Instruments List
Tonscend JS0806-2 Test system
Item Test Equipment Manufacturer Model No. Serial No. Calibrated until
1 Spectrum Analyzer Rohde & Schwarz FSU26 100105 Dec. 27, 2020
2 Spectrum Analyzer Rohde & Schwarz FUV40-N 101331 Mar. 15, 2021
3 MXG Vector Agilent N5182A | MY47420864 | Dec. 27, 2020
Signal Generator
4 Signal Generator Agilent E8257D MY46521908 Dec. 27, 2020
5 Power Sensor Agilent U2021XA MY5365004 Dec. 27, 2020
6 Power Sensor Agilent U2021XA MY5365006 Dec. 27, 2020
Simultaneous .
7 Sampling DAQ Agilent U2531A TW54493510 Dec. 27, 2020
8 Climate Chamber TABAI PR-4G A8708055 Dec. 27, 2020
9 Wideband Radio | p e & Schwarz | CMWS500 116410 Dec. 27, 2020
Communication Tester
10 Climate Chamber ESPEC MT3065 / Dec. 27, 2020
11 300328 v2.2.2 test TONSCEND v2.6 / /
system
Radiated Emission and Transmitter spurious emissions
Item Test Equipment Manufacturer Model No. Serial No. Calibrated until
1 EMI Test Receiver Rohde & Schwarz ESCI 100658 Dec. 27, 2020
2 High pass filter micro-tranics HPM50111 142 Dec. 27, 2020
3 Log-Bicon Antenna Schwarzbeck CBL6141A 4180 Dec. 27, 2020
4 Ultra-Broadband ShwarzBeck | BBHA9170 25841 Dec. 27, 2020
Antenna
5 Loop Antenna LAPLAC RF300 9138 Dec. 27, 2020
6 Spectrum Analyzer Rohde & Schwarz FSU26 100105 Dec. 27, 2020
7 Horn Antenna Schwarzbeck BBHA 647 Dec. 27, 2020
9120D
8 Pre-Amplifier HP 8447D 1937A03050 Dec. 27, 2020
9 Pre-Amplifier EMCI EMCO051835 980075 Dec. 27, 2020
10 Antenna Mast ucC UC3000 N/A N/A
11 Turn Table ucC UC3000 N/A N/A
12 Cable Below 1GHz Schwarzbeck AK9515E 33155 Dec. 27, 2020
13 | Cable Above 1GHz Hubersuhner SUC%';LEX DA1580 Dec. 27, 2020
14 Splitter Mini-Circuit ZAPD-4 400059 Dec. 27, 2020
15 RF Connection Cable | HUBER+SUHNER RE-7-FL N/A Dec. 27, 2020
16 | RF Connection Cable Chengdu Dec. 27, 2020
E-Microwave
17 High pass filter Compliance BSU-6 34202 Dec. 27, 2020

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
~ Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
Py =9 For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn




E a Page 12 of 96 Report No.: CTC20201578E06
Direction systems
Chengdu EMCAXX-10
18 Attenuator E-Microwave RNZ-3 - Dec. 27, 2020
19 High and low ESPEC MT3065 12114019 Dec. 27, 2020
temperature box

Conducted Emission

Item Test Equipment Manufacturer Model No. Serial No. Calibrated until

1 LISN R&S ENV216 101112 Dec. 27, 2020

2 LISN R&S ENV216 101113 Dec. 27, 2020

3 EMI Test Receiver R&S ESCI 100658 Dec. 27, 2020

Note:1. The Cal. Interval was one year.

2. The cable loss has calculated in test result which connection between each test instruments.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Fax: (86)755-27521011

Http://www.sz-ctc.org.cn
For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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3. TEST ITEM AND RESULTS
3.1. Conducted Emission
Limit

FCC CFR Title 47 Part 15 Subpart C Section 15.207/ RSS - Gen 8.8:

Limit (dBuV)
Frequency range (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test Configuration
RECEIVER
0_4/ @
K — _D
EUT | LISN o
[ 8¢ °
/ .l (=1-1+] : y
0.8m /
L
B o)
GRP 0.8m g3

Test Procedure

1. The EUT was setup according to ANSI C63.10:2013 requirements.

2. The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting
ground plane. The vertical conducting plane was located 40 cm to the rear of the EUT. All other surfaces of
EUT were at least 80 cm from any other grounded conducting surface.

3. The EUT and simulators are connected to the main power through a line impedances stabilization
network (LISN). The LISN provides a 50ohm /50uH coupling impedance for the measuring equipment.

The peripheral devices are also connected to the main power through a LISN. (Please refer to the block
diagram of the test setup and photographs)

4. Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was
individually connected through a LISN to the input power source.

5. The excess length of the power cord between the EUT and the LISN receptacle were folded back and
forth at the center of the lead to form a bundle not exceeding 40 cm in length.

6. Conducted Emissions were investigated over the frequency range from 0.15MHz to 30MHz using a
receiver bandwidth of 9 kHz.

7. During the above scans, the emissions were maximized by cable manipulation.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
~ Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Test Mode:
Please refer to the clause 2.4.

Test Results

Page 14 of 96
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Test Voltage: AC 120V/60 Hz
Terminal: Line
120T
100
80T
C:QL 60__‘“\—.__\ FCC Part 15B QP
o v,
= + A i
@ ............... &by -
3 40T I_,‘: & L
20T
G__
-20 f f f F—t——t— } } } F—t—— t } |
150k 300 400500 800 1M 2M M 4M5M 6 8 10M 20M  30M
Frequency in Hz
Final Measurement Detector 1
Frequency | QuasiPeak Meas. Bandwidth | Filter | Line | Corr. | Margin Limit Comment
(MHz) @Brv) | Time (kHz) (@B) | (dB) | (@B
(ms) V)
1.471550 462 | 1000.00 9.000 | On L1 104 98 56.0
1.961560 46.5 | 1000.00 9.000 | On L1 104 95 56.0
2099310 450 | 1000.00 9.000 | On L1 104 11.0 56.0
Final Measurement Detector 2
Frequency | Average Meas. Bandwidth | Filter | Line | Corr. | Margin Limit Comment
(MHz) | (@Buv) | Time (kHz) (@B) | (@B) | (dBw
(ms) V)
0.490910 36.3 1000.00 9.000 | On L1 104 9.9 46.2
0.560040 379 1000.00 9.000 | On L1 104 8.1 46.0
0.700330 374 1000.00 9.000 | On L1 104 8.6 46.0
Emission Level= Read Level+ Correct Factor

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Tel.: (86)755-27521059
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Test Voltage: AC 120V/60 Hz
Terminal: Neutral
1207
1001
80T
i 5E
Z 60_;‘“-\ . FCC Part 158 QP
R .~ S femeremeeceECC Part 158 A\
— "‘-v--.’-._.-_n..... .--....-._..._..-_,._...J
$ 40T  GRVANIIY
-
20+
G__
20— —t—t—t—t+t+— I —t— —
150k 300 400500 800 1M 2M 3M 4M5M6 8 10M 20M  30M
Frequency in Hz
Final Measurement Detector 1
Frequency | QuasiPeak Meas. Bandwidth | Filter | Line | Corr. | Margin Limit Comment
(MHz) (dB V) Time (kHz) (dB) (dB) (dB n
(ms) V)
0.560040 448 | 1000.00 9.000 | On N 10.7 11.2 56.0
1.331780 440 | 1000.00 9.000 | On N 10.7 12.0 56.0
1.892340 444 | 1000.00 9.000 | On N 10.7 11.6 56.0
Final Measurement Detector 2
Frequency Average Meas. Bandwidth Filter | Line | Corr. | Margin Limit Comment
(MHz) (dB 1 V) Time (kHz) (dB) (dB) | (dBnV)
(ms)
0.562280 39.5 | 1000.00 9.000 | On N 10.7 6.5 46.0
0.703130 39.5 | 1000.00 9.000 | On N 10.7 6.5 46.0
0.983260 38.1 | 1000.00 9.000 | On N 10.7 8.0 46.0
Emission Level= Read Level+ Correct Factor

CTC Laboratories, Inc.
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3.2. Radiated Emission
Limit

FCC CFR Title 47 Part 15 Subpart C Section 15.209/ RSS — Gen 8.9:

Frequency Limit (dBuV/m @3m) Value
30 MHz ~ 88 MHz 40.00 Quasi-peak
88 MHz ~ 216 MHz 43.50 Quasi-peak
216 MHz ~ 960 MHz 46.00 Quasi-peak
960 MHz ~ 1 GHz 54.00 Quasi-peak

54.00 Average
Above 1 GHz
74.00 Peak

Note:
(1) The tighter limit applies at the band edges.
(2) Emission Level (dBuV/m)=20log Emission Level (uV/m).

Test Configuration

B antenna

Metal Full Soldered Ground Flane
Spectrum Analyzer

{ Recejer

Below 30MHz Test Setup

B antenna

Metal Full Soldered Ground Plane
Spectrum Anakzer -

! Recejuey

Below 1000MHz Test Setup

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
~ Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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[—

Antenna
-~ tower
S < T— _— Hom
fUT v o antenna
. /
— \\ Spectrum
A —_ analyzer
3 - [
v v ' =
Turntable 1 Sm im \
: 30cm ={=]
A i A \" - Pre-amp |— (I_“ =
AAMAAAA ™ | 1 T '

Above 1GHz Test Setup

Test Procedure

1. The EUT was setup and tested according to ANSI C63.10:2013

2. The EUT is placed on a turn table which is 0.8 meter above ground for below 1 GHz, and 1.5 m for
above 1 GHz. The turn table is rotated 360 degrees to determine the position of the maximum emission
level.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the top of a variable
height antenna tower.

4. For each suspected emission, the EUT was arranged to its worst case and then tune the Antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading. A
pre-amp and a high pass filter are used for the test in order to get better signal level to comply with the
guidelines.

5. Set to the maximum power setting and enable the EUT transmit continuously.

6. Use the following spectrum analyzer settings

(1) Span shall wide enough to fully capture the emission being measured;

(2) Below 1 GHz:

RBW=120 kHz, VBW=300 kHz, Sweep=auto, Detector function=peak, Trace=max hold;

If the emission level of the EUT measured by the peak detector is 3 dB lower than the applicable limit, the
peak emission level will be reported. Otherwise, the emission measurement will be repeated using the
quasi-peak detector and reported.

(3) From 1 GHz to 10™ harmonic:

RBW=1MHz, VBW=3MHz Peak detector for Peak value.

RBW=1MHz, VBW=3MHz RMS detector for Average value.

Test Mode

Please refer to the clause 2.4.

Test Result

9 KHz~30 MHz

From 9 KHz to 30 MHz: Conclusion: PASS
Note: The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible
value has no need to be reported.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755- 27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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30MHz-1GHz
Ant. Pol. Horizontal
Test Mode: 802.11b Mode 2412MHz
Remark: Only worse case is reported
ann ARV e
FLC Partl% Class C
|
an I T 4 5

i . e T3
I\ |
o nf! il wwf i

-10

30.000 40 50 B0/ B0 [MHz) 30 400 SO0 BOO 00 1000000
No. | Freciency | Factor | Readns | amovim)| (dbimam| | et
1 65.1145 -19.48 54.88 35.40 40.00 | -4.60 QP
2 71.8320 -20.69 50.09 29.40 40.00 |-10.60| QP
3 152.6641 -17.01 55.81 38.80 43.50 | -4.70 QP
4 287.9904 -18.14 55.13 36.99 46.00 | -9.01 QP
5 359.1860 -16.55 52.73 36.18 46.00 | -9.82 QP
6 480.5276 -14.10 46.51 32.41 46.00 |-13.59| QP
Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Ant. Pol. Vertical
Test Mode: 802.11b Mode 2412MHz
Remark: Only worse case is reported
0.0  dBuYSm

FOC Part1s Class C

|

L]

3 X

Py N’Mﬂ%}\' W*J ,W*'MLMWJ

30000 40 50 D 70 B0 [MHz) (1] 400 SO0 GO0 F0O 1000000
Frequency Factor | Reading | Level Limit |Margin

No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (@B) | "%
1 31.6202 -18.12 50.43 32.31 40.00 | -7.69 QP
2 65.1145 -19.48 55.78 36.30 40.00 | -3.70 QP
3 119.8556 -19.31 49.02 29.71 43.50 |-13.79| QP
4 156.4578 -17.33 53.13 35.80 43.50 | -7.70 QP
5 359.1860 -16.55 52.45 35.20 46.00 |-10.10, QP
6 431.0316 -14.96 52.01 37.05 46.00 | -8.95 QP

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Adobe 1GHz
Ant. Pol. Horizontal
Test Mode: TX B Mode 2412MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 diul/m

FOC Part]5 Clazs C 3M Ahove-16 Peak

50
oo
1000.000 I500. 00 GO00. 00 a500.00 11000.00  13500.00  16000.00  18500.00  21000.00 0. 00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
4823922 | -2.76 | 3519 | 3243 | 54.00 |-21.57| AVG

2 4824.273 -2.76 49.33 46.57 74.00 |-27.43| peak

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Vertical
Test Mode: TX B Mode 2412MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dium
FCC Paatlh Class C 3 Abave-16 Peak
50 2
k'
%
oo
UMD, DR N, DD [N, D B, D TI000 Y 1350000 1600000 18500,00  Z1000,00 MDUIHII;
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) (dBuV) [(dBuV/m)|(dBuV/m)| (dB)
1 4822.989 -2.76 35.09 32.33 54.00 |-21.67| AVG
2 4823.310 -2.76 48.96 46.20 74.00 |-27.80| peak
Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

AT B O Pl P R diie o Caene
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Ant. Pol. Horizontal
Test Mode: TX B Mode 2437MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBuvm
FCC Partl’ Claze C 38 Above-16 Peak
F [ I M A i
=0
X
%
i
10D (k0 3500.00 GO00.00 BS00. 00 1000.00 1350000  16000.00 1650000 2100000 SO0 (0 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 4875110 | 261 | 4871 | 4610 | 74.00 |-27.90| peak
2 | 4875326 | -2681 | 3544 | 3283 | 54.00 [-21.17| AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol. Vertical
Test Mode: TX B Mode 2437MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 JdBuSm
FCC Paat15 Clazs © 3M Above-1G Poak
* 2
%
oo
1000.000 3500.00 (000, DD @500.00 1100000 1350000 1600000  18500.00 2100000 ZH000.00 MHz
Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =t
4872.545 -2.61 35.65 33.04 5400 |-20.96| AVG
2 4873.442 -2.61 48.76 46.15 7400 |-27.85| peak
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol. Horizontal
Test Mode: TX B Mode 2462MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuvSm
FCC Paatl5 Class © 3M Above- 10 Paak
s 2
x
x
oo
1000.000 3500.00 (0. DD @500.00 1100000 13500.00 1600000  18500.00 210000 2H000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/im)|(@Buvim)| (@B) | "=
4923394 | -247 | 3536 | 3289 | 54.00 [-21.11] AVG
2 | 4924906 | -247 | 4892 | 4645 | 74.00 |-27.55| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Vertical
Test Mode: TX B Mode 2462MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
LD dBuYfm
FCL Paek15 Clazz C 3 Above-1G Poak
FI F 15 1 I M AL 10
™ 2
x

[N

1000000 3500.00 D00 50000 11000 1350000 1600000 18500.00 2100000 26000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/m)| (dB) | P&
4923208 | -247 | 3541 | 3294 | 54.00 |-21.08] AVG
2 | 4925023 | -247 | 4943 | 4696 | 74.00 |-27.04

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Horizontal
Test Mode: TX G Mode 2412MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
o diuy e
FCC Paat15 Claze C 3M Above- 16 Paak
FI il C 3 Al 1
% 2
'
%
oo
1000 K0 350000 (e ] B500.00 1000 1350000 1600000  18500.00 3100000 2E000.00 MH =z
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | ==
1 | 4823688 | -276 | 3523 | 3247 | 54.00 |-21.53] AVG
2 | 4825413 | -2.76 | 4885 | 46.09 | 74.00 |-27.91| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol. Vertical
Test Mode: TX G Mode 2412MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

10D dBuYm
FCC Paet15 Clazz C IH Above-1G Peak
FLCLC § 15 I C M
50
§
%
[LR1]
10000 350000 1) 00 e 00 T 00 13000 VEDDD0 TES00.00 2100000 ZEO00. 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuv/im)|(dBuv/m)| (dB) | =
4822.800 | -2.76 | 3522 | 3246 | 54.00 |-21.54] AVG
2 | 4824345 | 276 | 4889 | 46.13 | 74.00 [-27.87

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol. Horizontal
Test Mode: TX G Mode 2437MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBubfm
FCLC Partl5 Class C 3 Above-160 Pesk
FI P15 Cla I M Abave-16 AV
50
[N}
1000000 3500.00 (0. 00 50000 11000 1350000 1600000 18500.00 2100000 26000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =t
4872593 | -261 | 3551 | 3290 | 54.00 |-21.10] AVG
2 | 4874471 | 281 | 5037 | 4776 | 74.00 |-26.24| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol. Vertical
Test Mode: TX G Mode 2437MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dbuy/m
FCC Partl5 Class C 3 Above- 160 Peak
Fi Paitls Cla M Abawe-10 AY
0 2
=
%
oo
1000. 000 3500.00 (. DD B500.00 100000 1350000 1600000  18500.00  21000.00 26000.00 MHz
Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =
1 4872.680 -2.61 35.65 33.04 54.00 [-20.96] AVG
2 4875.185 -2.61 48.46 45.85 74.00 |-28.15| peak
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol. Horizontal
Test Mode: TX G Mode 2462MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBuvim
FCC Panl1% Clazs C 3M Above- 16 Poak
FII 1 ! B Abawe |
s 2
X
1
x
oo
1000000 350000 [0, N HEO0.00 TIDDON 1350000 TRODOIN  T8S00.00 27000, 0 JEDND, ) MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 4922659 | -247 | 3560 | 33.13 | 54.00 |-20.87| AVG

2 4922.683 -2.47 48.75 46.28 74.00 |-27.72| peak

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value
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Ant. Pol. Vertical
Test Mode: TX G Mode 2462MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

o dBuV fm

FCL Part15 Clazz C 3M Above-16 Poak

” &
X
0.0
1000000350000 G0, 00 . 00 TN 00 V350000 VRO0000 V50000 2100000 2RO00, 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/im)|(@Buvim)| (@B) | "=
4923.084 | -2.47 | 3535 | 32.88 | 54.00 |-21.12] AVG
2 | 4923565 | -247 | 4948 | 4701 | 74.00 |-26.99] peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol. Horizontal
Test Mode: TX N20 Mode 2412MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBuYSm
FCC Paat15 Clazz © I Above-16G Peak
[ i1 (| M A [
50 2
=
1
x
oo
ZH000.00 Mz

T DY T 00 GO D0 ES00. 0 11000 1350000 1600000 1850000 2100000

Frequency | Factor | Reading | Level Limit [Margin
Ne: (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/m)| (dB) | =

1 4823.169 -2.76 35.36 32.60 54.00 |-21.40| AVG
2 4824.750 -2.76 48.66 45.90 74.00 |-28.10| peak

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value
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Ant. Pol. Vertical
Test Mode: TX N20 Mode 2412MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBu/m
FLC Part1h Class C 38 Above-16 Feak
50 9 |
k'
x
0
10000 F500. 0 GO00.00 00, 00 11000.00 1350000 16000.00 1850000  21000.00 2G000.00 MHz
No Frequency Factor | Reading | Level Limit  |Margin Detector
' (MHz) (dB/m) (dBuV) [(dBuV/m)|(dBuV/im)| (dB)
1 4823.169 -2.76 34.97 32.21 54.00 |-21.79| AVG
2 4825.356 -2.76 48.29 4553 74.00 |-28.47| peak
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Horizontal
Test Mode: TX N20 Mode 2437MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 SV
FCOC Part1% Class C 3M Above-16 Peask

£ 1

X

%
oo
VIR0 MY 350000 L] BS00. M 1Mo0non - VRN TED0DD0 THSNLDD 2700000 JEDND M) MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
4872.755 | -2.61 4948 | 46.87 74.00 |-27.13| peak

2 4874.702 -2.61 35.62 33.01 54.00 |-20.99, AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Vertical
Test Mode: TX N20 Mode 2437MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 BV
FCC Part15 Clazs C 3M Above-16 Peak
I I (W F [ I 1

0 2

X

X
oo
1000 MM FS00. (0 G000 o B500.00 11000, 00 13500.00 1. 00 TS 00 2100 (0 26000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) |
4872.830 | -2.61 | 3555 | 3294 | 54.00 |-21.08] AVG
2 | 4873502 | -261 | 4870 | 46.09 | 74.00 |-27.91

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Horizontal

Test Mode: TX N20 Mode 2462MHz

Remark: No report for the emission which more than 10 dB below the
prescribed limit.

mnon  dBuVim

FCC Paal1% Class C 3M Above- 16 Poak

FLL Pailllt ik L M Abawve-10 AV

a0 1
=
%
nn
1000000350000 L] A500.00 Tim0 1350000 1600000 1850000 29 (.00 ZRO00.D0 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/im)| (dB) | “
4924.309 | -247 | 4945 | 46.98 | 74.00 |-27.02| peak

2 4925.206 -2.47 35.40 32.93 54.00 |-21.07| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Vertical
Test Mode: TX N20 Mode 2462MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FCL Part15 Clazz © I Above-1G Peak

FCC PaillS Cla M Abowve-106 AY

50
2
1
x
o
1000000350000 (. AS00 00 1000 1350000 1600000 1850000 2100000 ZE000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/im)|(dBuv/m)| (@B) | =
1 | 49225500 | 247 | 3546 | 3299 | 54.00 |-21.01] AVG
2 | 4923859 | -247 | 49.06 | 4659 | 74.00 |-27.41

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Horizontal

Test Mode: TX N40 Mode 2422MHz

Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100 dbuvim

FLC Paal1% Class C 3M Above- 16 Poak

]

oo
1 D0 DD 5000 EO00 D0 50, D0 Tinnonnn 1350000  1RDO0.00 1850000 2100000

ZEO00. 00 MHz

Frequency Factor | Reading | Level Limit |Margin
No- | (MHz) " | (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | %

1 4843.433 -2.70 35.47 32.77 54.00 |-21.23| AVG
2 4844 414 -2.70 48.36 45.66 74.00 |-28.34| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Vertical
Test Mode: TX N40 Mode 2422MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

mnon  dBuVlm

FCL Past1h Class C 3 Above-16 Poak

50 1
X
4
oo
1000,000 3500,00 IO, D B500,00 TTMNLDD 1350000 1600000 1850000 100000 26000,00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/m)| (dB) | "=
1 | 4844812 | -270 | 4898 | 4628 | 74.00 |-27.72| peak

2 4845.131 -2.70 35.45 32.75 54.00 |-21.25| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Horizontal
Test Mode: TX N40 Mode 2437MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
o dBu A
FLC Part1% Clazz C 3M Above-16 Peak
(e } [ I (T
50
£
%
0o
1000000 F500. 00 GO00.00 50000 11000.00 13500.00 16000.00 18500.00  Z1000.00 ZG0D0. 00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Deteclor

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 4872740 | -261 | 3560 | 32.99 | 54.00 |-21.01| AVG

2 4875.389 -2.61 48.85 46.24 74.00 |-27.76| peak

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Vertical
Test Mode: TX N40 Mode 2437MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuv /e
FCC Partl5 Class C 3 Abave-10 Peak
FI Patls Clazs | M Abave-16G AV
50 1
=
3
oo
1000.000 3500.00 GOID0.00 B500.00 10000 1350000 1600000 1850000  21000.00 26000.00 MHz
Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | ="
1 4873.499 -2.61 49.22 46.61 74.00 |[-27.39| peak
2 4875.395 -2.61 36.14 33.53 54.00 |-2047| AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Horizontal
Test Mode: TX N40 Mode 2452MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FCC Maak15 Clazs © W Above-16G Peak

50 |
¥
3
0o
1000000 3500 00 G0, 00 . 00 TN 00 1350000 160000 1850000 21000, 00 SR 00 MKz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) |~
1 | 4903376 | -253 | 4865 | 46.12 | 74.00 |-27.88| peak

2 4904 .465 -2.53 35.26 32.73 54.00 |-21.27| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Vertical
Test Mode: TX N40 Mode 2452MHz
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
o dfuV/s
FLOC Part1h Clazz C 3M Above-16G Peak
F 1 i A 1
50 1
4
%
(L]
1000 (W0 3500.00 G000, 00 BS00. D0 11000.00 1350000  16000.00 18500.00  21000.00 26000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | "%
1 | 4902.665 | -2.53 | 4827 | 4574 | 74.00 |-28.26| peak
2 | 4904.900 | -253 | 3540 | 32.87 | 54.00 [-21.13] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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3.3. Band Edge Emissions

Limit
FCC CFR Title 47 Part 15 Subpart C Section 15.247 (d)/ RSS 247 5.5:
Restricted Frequency Band (dBuV/m)(at 3m)
(MHz) Peak Average
2310 ~2390 74 54
2483.5 ~2500 74 54

Conducted band edge and Conducted Spurious Emissions limit: The highest point of the operating
frequency waveform down 20dB

Test Configuration

——

Antenna
- tower
ST S P Su— | Hom
EUT v d antenna
dem /
— \ Spectrum
A —_ h analyzer
i i -
v v | |
Turntable 1 Sm ! Im AN
i 30cm 22
A i -‘9‘- "4 \“ - Pre-amp | I—? o
AAAAAAL | 1 T ]

Test Procedure

—

The EUT was setup and tested according to ANSI C63.10:2013 requirements.

2. The EUT is placed on a turn table which is 1.5 meter above ground. The turn table is rotated 360
degrees to determine the position of the maximum emission level.

3. The EUT was positioned such that the distance from antenna to the EUT was 3 meters.

4. The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This is
repeated for both horizontal and vertical polarization of the antenna. In order to find the maximum
emission, all of the interface cables were manipulated according to ANSI C63.10:2013 on radiated
measurement.

5. The receiver set as follow:

RBW=1MHz, VBW=3MHz Peak detector for Peak value.

RBW=1MHz, VBW see note 1 with Peak Detector for Average Value.

Note 1: For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and 1 MHz resolution bandwidth with 1/T
video bandwidth with peak detector for average measurements. For the Duty Cycle please refer to
clause 3.7 Duty Cycle.
2: Duty Cycle> 98%, VBW=10Hz.
Test Mode

Please refer to the clause 2.4.

Test Results

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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(1) Band edge Radiation Test

Ant. Pol. Horizontal
Test Mode: B Mode 2412MHz
1000 dHe
AN
H
FCC Paat15 Clazz C 3 Above- 16 Peak '|'L |
| " |
f 1
| |
J |
I J il la M Il'\.
50 I,f N Y
1/ '
| _ g ]
oo
2307 5 231960 233160 234360 235560 2367 60 237360 233,60 2403.E0 242760 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) (dBuV) [(dBuV/m)|(dBuV/m)| (dB)
1 2390.000 31.10 21.68 52.78 74.00 |-21.22| peak
2 2390.000 31.10 10.14 41.24 54.00 |-12.76] AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol. Vertical
Test Mode: B Mode 2412MHz
n0n  diuV/m
LT
r \‘1
FCL Part15 Clazz C 3 Above-16 Fné’\
]
{ \

[LL1]
2308 R0 232060 2332 60 2344 B0 2356 60 2368 B0 238060

239250 2404 B0 242860 MHr

Frequency | Factor | Reading | Level Limit  [Margin
e (MHz) ~ | (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | >

1 2390.000 31.10 20.35 51.45 74.00 |-22.55| peak
2 2390.000 31.10 9.63 40.73 54.00 |-13.27| AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol. Horizontal
Test Mode: B Mode 2462 MHz
o dfuV/s
.rrr'""l.'"”‘ukllh
o T
_.JI \ FLC Part1h Claxz L 3 Above-16G Peak
|"} 11
| 1
fﬂl IV' 1 I I %] i
sof ‘H S
R S . NI IR Y
[111]
ZAAn B 24E0.BO 472 B0 484 B0 249680 FHE. 25080 FoXFR ] 2544 80 2568 B0 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) (dBuV) [(dBuV/m)|(dBuV/m)| (dB)
1 2483.500 31.50 20.29 51.79 74.00 |-22.21| peak
2 2483.500 31.50 10.85 42.35 54.00 |-11.85| AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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E a Page 48 of 96

Ant. Pol. Vertical
Test Mode: B Mode 2462 MHz
1000 dBuv/m
~V Y,
/ \,
|r‘l \ FCC Paatl5 Class C 38 Above-10 Peak
|' L1
/
Jll FI PailE 1} M Abave [
so| . L‘n. 3
LR il — .
[N}
2448 800 2460 80 2472 80 2484 80 2456 80 2508 50 2520 80 2532 80 2544 80 2568 B0 MHz

Frequency | Factor | Reading | Level Limit |Margin
e (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/im)| (dB) | %

1 2483.500 31.50 20.68 52.18 74.00 |-21.82| peak
2 2483.500 31.50 10.29 41.79 54.00 |-12.21| AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol. Horizontal
Test Mode: G Mode 2412MHz
1000  dBuvfm
FCC Part15 Class © 3 ﬂan'ﬂ-.-IE :‘::k \
f |
Fi | 15 Cla }M.‘.' w1 Hl
@ / )
i
: — I N N . = \
oo
2306400 2318.40 2330.40 2342.40 235440 236640 237840 235040 240240 242640 MHz
Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuv/im)|(dBuvim)| (@B) | "%
1 2390.000 31.10 21.54 52.64 74.00 |-21.36| peak
2 2390.000 31.10 9.94 41.04 5400 |-12.96] AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol. Vertical
Test Mode: G Mode 2412MHz
10 MoV =

FCC Fart1 Clazs L 38 {;;:;-TB"FE‘EE 'I.I
|

[111]
ZI0F 600 2319.60 233160 2343 60 2355 60 ZIGT. B0 239,60 2T 60 240360 2427 B0 MHz
Frequency Factor | Reading | Level Limit  [Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/im)| (dB) | "=
1 2390.000 31.10 20.55 51.65 74.00 |-22.35| peak
2 2390.000 31.10 9.82 40.92 54.00 |-13.08] AVG
Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol. Horizontal
Test Mode: G Mode 2462MHz
mnn  diu s
.‘-—n.___M.-""‘"\‘L
K l FCLC Part1% Class C 3M Above-16 Peak

I 'tl

Least’

oo
Z44E 40D 2458 40 2470 40 2482 40 2494 40 250840 2518 40 530 40 542 40 2566 40 MHz

Frequency Factor | Reading | Level Limit |Margin
No- | (MHz) | (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | %=

1 2483.500 31.50 22.12 53.62 74.00 |-20.38| peak
2 2483.500 31.50 10.90 42.40 54.00 |-11.60) AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Ant. Pol. Vertical
Test Mode: G Mode 2462MHz
1000 dBul/m
— T FCC Part15 Clazz C 3™ Above-16G Peak |

] ‘ |
| \
) FI Pl la M Abowe-10 AV

0o
JUA T BN 2459 B0 24.BD PR 24595 B0 2507 B0 196D 253160 2543 BD 2867 B0 MH2
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 2483500 | 3150 | 21.02 | 5252 | 74.00 |-21.48| peak
2 | 2483500 | 3150 | 1019 | 4169 | 54.00 |-12.31] AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Ant. Pol. Horizontal
Test Mode: N(HT20) Mode 2412MHz
1000 JdBEuy/m

e,
f ey
FCC Part15 Class C 3§ Above-16 Peak |

w15 Cla f I Above-10G AY

; .f"dﬂ/ \‘

0o
2308.B00 2320.80 2332.80 2344.B0 2356.80 2368.80 2380.80 2392 .80 240480 242080 MHz
Frequency Factor | Reading | Level Limit [Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | <™
1 | 2390000 | 31.10 | 2255 | 5365 | 74.00 |-20.35| peak
2 | 2390000 | 31.10 | 1040 | 4150 | 54.00 |-12.50] AVG
Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Ant. Pol. Vertical
Test Mode: N(HT20) Mode 2412MHz
1000 diuy
FCC Part15 Class © hf/n::?:-mmt—-,t
|' !
|
P rl ][ M Above-16G AV
50 x I|I ]'k
[ N o _5';_-#"; L
oo
2308800 Z320.80 2332 80 234480 2356.80 236860 2380.80 235280 2404.80 2428.80 MHz
Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/m)| (dB) | P
1 2390.000 31.10 20.20 51.30 74.00 |-22.70| peak
2 2390.000 31.10 9.81 40.91 54.00 |[-13.09| AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Ant. Pol. Horizontal

Test Mode: N(HT20) Mode 2462MHz

1000 dBuY/m

Report No.: CTC20201578E06

FCC Fart1h Class C 3 Above-16 Peak

2444 DN 245600 S46H. 00

248000 249200 Z504.00 2516.00 E5H. 00 2540.00

Z564 00 MHz

Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuv/m)|(@Buvim)| (aB) | °
1 | 2483500 | 31550 | 2155 | 53.05 | 74.00 |-20.95 peak

2 2483.500 31.50 10.54 42.04 54.00 |-11.96] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059
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Ant. Pol. Vertical
Test Mode: N(HT20) Mode 2462MHz
o e
o, FOC Paatl5 Clazs C 3W Above-16 Peak J
|
Il !'Il I I I i A A
% 1
o ll"',_ b s . _ |
oo
2847 500 24579 ED 2471 60 2487 60 2435, 2507 60 251360 253160 254360 FOBTED MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) (dBuV) [(dBuV/m)|(dBuY/m)| (dB)
1 2483.500 31.50 21.83 53.33 74.00 |-20.67| peak
2 2483.500 31.50 10.06 41.56 54.00 |-12.44| AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Ant. Pol. Horizontal
Test Mode: N(HT40) Mode 2422MHz
mnon  diuvfm
coc Pat s € 34 Aol Podk. )
|
ﬁ“l -'.ulﬁ- % 3 Al I
50 . Jf;f \
MNP
oo
2296.000 2311.00 232600 2341.00 25600 2371.00 230600 2401.00 2416.00 24600 MH:z
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 2390.000 31.10 22.47 53.57 74.00 |-20.43| peak
2 2390.000 31.10 12.33 43.43 54.00 |[-10.57| AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059
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Ant. Pol. Vertical
Test Mode: N(HT40) Mode 2422MHz
1000 dBuim
FCC Part15 Etave-L IM Above:16 Peak
' \
1 L Paet1% Cla LC 3 Abaowe-10E AV \
50 .JI ||.
T ROV P B & -
0
2309000 F314. 00 232900 230400 235900 2374.00 L3283, 00 240400 2419, 00 244900 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) | (dBuV) |[(dBuV/m)|(dBuV/m)| (dB)
1 2390.000 31.10 23.11 54.21 74.00 |-19.79| peak
2 2390.000 31.10 10.99 42.09 54.00 [-11.91| AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Ant. Pol. Horizontal
Test Mode: N(HT40) Mode 2452MHz
oo dfuV/m
- — e I ——
‘( IIJ -\ FCC Part1h Clazs C 3M Above-16G Peak

oo
2426. 500 2441.50 2456.50 2471.50 2486.50 2501.50 251650 2531.50 254650 2576.50 MHz
Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =
1 | 2483500 | 3150 | 22.81 | 54.31 | 74.00 |-19.69| peak
2 | 2483500 | 3150 | 1158 | 4308 | 54.00 |-10.92| AVG
Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Ant. Pol. Vertical

Test Mode: N(HT40) Mode 2452MHz

1000 dbuy/m
r.-"'"""‘\--._ - FCC Fart1h Class C 3 Above-16 Peak
Ir "-ILH—....._._...—" "‘\H

oo
2476 500 2441.50 245650 247150 248650

E501.50 2516.50 E531.50 254650 Z576. 50 MHz

Frequency Factor | Reading | Level Limit |Margin
e (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | "=

1 2483.500 31.50 21.12 52.62 74.00 |-21.38| peak
2 2483.500 31.50 10.55 42.05 54.00 |-11.95| AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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(2) Band edge Conducted Test

Type: 802.11 b
® “RBW 100 kHz Marker 4 [T1 1]
“VBW 300 kHz -36.78 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.399791667 GHz
20 Offset 0.5 dB Markdr 1 [T1[]
L 10 2.4106: or:o ZSHL" [ Al
Markgr 2 1[T1|]
i.;:.e 34(.\:{7‘ dim
D1 -15.46 dBm i
CHO1 [
-50- 3 I “M
WWWWWMWWW
S_tart 2.3 GHz 13 MHz/ Stop 2.43 GHz
Date: 18.NOV.2020 09:42:55
Mark frequency(MHz) Value (dBm) Limit (dBm) Result
2400.000 -34.57
2390.000 -54.35 -15.46 Pass
2399.792 -36.78
Type: 802.11 b
® “RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz -52.53 dBm
Ref 20 dBm “ALt 30 dB SWT 15 ms 2.508926282 GHz
20 Offset 0.5 dB Markdr 1 [T1[]
4.59 dBm
L1o 2463449513 GHz
1 Markegr 2 [T1|]
“{r 'lh v rz 1.00 aen|
D!Aflf), 1 dBle - j
CHM =
i 4 3 4
M A s M A, s AR A At
S_tart 2.44 GHz 11 MHz/ Stop 2.55 GHz
Date: 18.NOV.2020 10:00:33
Mark frequency(MHz) Value (dBm) Limit (dBm) Result
2483.500 -53.88
2500.000 -53.00 -15.41 Pass
2508.926 -52.53

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Report No.: CTC20201578E06

Type: 802.11 g
® “RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz -40.26 dBm
Ref 20 dBm “ALt 30 dB SWT 15 ms 2.399791667 GHz
20 Offset 0.5 dB Markgr 1 [T1][]
L1io 2.4047; 623 25! [ A]
Markgr 2 [Tlij
4,?3 dBm
CHO1 { \
WMNMWMVMM«WWWM
S;art 2.3 GHz 13 MHz/ Stop 2.43 GHz
Date: 18.NOV.2020 10:13:42
Mark frequency(MHz) Value (dBm) Limit (dBm) Result
2400.000 -37.57
2390.000 -51.83 -21.04 Pass
2399.855 -40.26
Type: 802.11 g
® “RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz -52.62 dBm
Ref 20 dBm “ ATt 30 dB SWT 15 ms 2.484246795 GHz
20 Offset 0.5 dB Markdr 1 [T1[]
L 10 2,4(‘@6;(7 % ZSHL" [ A]
Markgr 2 [T1]|]
Ve . sssacdoon_cre
° Markdr 3 [T1|] LvL
20 D) -22.79 dBm
CH11 I
L \ALI )
W %WWWW Mt gk
S_tart 2.44 GHz 11 MHz/ Stop 2.55 GHz
Date: 18.NOV.2020 10:48:30
Mark frequency(MHz) Value (dBm) Limit (dBm) Result
2483.500 -53.23
2500.000 -56.26 -22.79 Pass
2484 .247 -52.62

Tel.: (86)755-27521059

LEEFEERS

0F s Prepie's Rasguditn: of Came

B ACAGE AT

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Fax: (86)755-27521011

Http://www.sz-ctc.org.cn
For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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Type: 802.11 n(HT20)
® “RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz -40.30 dBm
Ref 20 dBm “ALt 30 dB SWT 15 ms 2.399791667 GHz
20 Offset 0.5 dB Markgr 1 [T1][] ]
L1io 2.4047; sz gs! [ A]
Markegr 2 [T1 |1
2 dBm
CHO1 % \
MMMWMWWMMWM
S;art 2.3 GHz 13 MHz/ Stop 2.43 GHz
Date: 18.NOV.2020 11:02:05
Mark frequency(MHz) Value (dBm) Limit (dBm) Result
2400.000 -35.49
2390.000 -49.72 -21.13 Pass
2399.792 -40.30
Type: 802.11 n(HT20)
® “RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz -51.76 dBm
Ref 20 dBm “ ATt 30 dB SWT 15 ms 2.484951923 GHz
20 Off$et 0.% dB Markgr 1 [T1(]
L 10 2,4544%125 ;HL" [ A]
Markgr 2 [T1 (]
Vicw . sssacdooo cre
° Markdr 3 [T1|] LvL
20 1 -22_.75 dBm \
CH11
e \'Wlw - -
WWMWMW\WWMMM
S_tart 2.44 GHz 11 MHz/ Stop 2.55 GHz
Date: 18.NOV.2020 11:14:31
Mark frequency(MHz) Value (dBm) Limit (dBm) Result
2483.500 -53.98
2500.000 -54.17 -22.75 Pass
2484.952 -51.76

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Http://www.sz-ctc.org.cn

Fax: (86)755-27521011

For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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Type: 802.11 n(HT40)
® “RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz -37.69 dBm
Ref 20 dBm “ ATt 30 dB SWT 15 ms 2.399519231 GHz
20 Offset 0.5 dB Markgr 1 [T1[]
L1o 2,40721 _%38 ;HL" [ A]
Markgr 2 [T1]|]
B | s e
¥ Markqr 3 [T1[1 LvL
i D1 -24.81 dBm
CHO03 ;J \
n 4
N N R R
S;art 2.3 GHz 15 MHz/ Stop 2.45 GHz
Date: 18.NOV.2020 11:21:33
Mark frequency(MHz) Value (dBm) Limit (dBm) Result
2400.000 -37.85
2390.000 -45.42 -24.81 Pass
2399.519 -37.69
Type: 802.11 n(HT40)
® “RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz -47 .28 dBm
Ref 20 dBm “ALL 30 dB SWT 15 ms 2.484583333 GHz
20 Offset 0.3 dB Markgr 1 [T1[]
-5.44 dBm
L1o 2. 44 GHz
Markgr 2 [T1]|]
° 1 Markdr 3 [T1|] Lt
ol Um muj
- 1 -25.44 dBm .
CHO09 = \w
S_tart 2.42 GHz 13 MHz/ Stop 2.55 GHz
Date: 18.NOV.2020 13:11:14
Mark frequency(MHz) Value (dBm) Limit (dBm) Result
2483.500 -50.02
2500.000 -55.72 -25.44 Pass
2484 .583 -47.28

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Fax: (86)755-27521011

Http://www.sz-ctc.org.cn
For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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(3) Conducted Spurious Emissions Test

Report No.: CTC20201578E06

Type:

802.11 b

CHO1

: WLM/WW

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 3.83 dBm
Ref 30 dBm “Att 30 dB SWT 15 ms 2.409980769 GHz
30 Offset 0.3 dB
| 20. LAl
1 PK]
VIEW L10
1 LvL

14

I

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 18.NOV.2020 09:44:40

Ref 20 dBm “Att 20 dB

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -31.51 dBm

SWT 125 ms 97.803000000 MHz

20 Offset 0.5 dB

10

>
x
T

HE
%[0

D1 -16.17 dBm

70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 18.NOV.2020 09:44:51

Ref 20 dBm “Att 30 dB

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -28.12 dBm

SWT 150 ms 2.399950000 GHz

20 Offset 0.3 dB

10

R

-10

D1 -16.17 dBm
--20

-70

-80

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 18.NOV.2020 09:45:26

LEERERS

o o8 i Pscpie's Rspadis of Cams

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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Report No.: CTC20201578E06

Type:

802.11 b

CHO06

“RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]
4.78 dBm

Ref 30 dBm “Att 30 dB SWT 15 ms 2.437528846 GHz
30 Offset 0.3 dB
LAl
1
v LvL
. M /"LW\J
-10
-20
—-30- }
¥ MA\U/MJ \w//u‘vk‘h
| \W’
[—-60-
-70
Center 2.437 GHz 3 MHz/ Span 30 MHz
Date: 18.NOV.2020 09:52:18
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -29.05 dBm
Ref 20 dBm “Att 20 dB SWT 125 ms 122.764333333 MHz
20 Offset 0.5 dB
10
IMAXH o
LVL
-10
D1 -15.%2 dBm
-20
1
-30
SwWH 10 of 10
--40
-50
=70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 18.NOV.2020 09:52:29
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.83 dBm
Ref 20 dBm “Att 30 dB SWT 150 ms 26.167650000 GHz
20 Offset 0.3 dB
10
1 PK]
°
LVL
-10

D1 -15.22 dBm

--20

-70

-80

Start 1 GHz

Date: 18.NOV.2020 09:53:04

2.55 GHz/ Stop 26.5 GHz

BE RN

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Tel.: (86)755-27521059
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Fax: (86)755-27521011

Http://www.sz-ctc.org.cn
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Report No.: CTC20201578E06

Type:

802.11 b

CHM

Ref 30 dBm “Att 30 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 15 ms

Marker 1 [T1 ]
5.01 dBm
2.461519231 GHz

30 Offset 0.5 dB

20

10

il

R

--10

P

--60

-70

Center 2.462 GHz

18.NOV.2020 10:02:10

Date:

3 MHz/ Span 30 MHz

“RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]
-28.68 dBm

D1 -14.99 dBm

-20

Ref 20 dBm “ ALt 20 dB SWT 125 ms 147 .790333333 MHz
20 Offset 0.3 dB
10
1 PK]
o
LvL
-10
D1 -14.99 dBm
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 18.NOV.2020 10:02:21
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.29 dBm
Ref 20 dBm “Att 30 dB SWT 150 ms 26.227150000 GHz
20 Offset 0.5 dB
10
LvL

-80

Start 1 GHz

Date: 18.NOV.2020 10:02:56

2.55 GHz/ Stop 26.5 GHz

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

o8 8 A T

Tel.: (86)755-27521059
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Fax: (86)755-27521011

Http://www.sz-ctc.org.cn
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Type: 802.11 g

® “RBW 100 kHz Marker 1 [T1 ]
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